LAMBER

JOHNSON
INSTALLATION INSTRUCTIONS

Product Revision Form
7170-1147-XX Rev B INST-1222
Cargo Partition, Dodge Durango, 2021+ Printing Spec: PS-005
Driver Side
Upper Wing

FRONT OF VEHICLE

Upper Filler

Driver Side
Upper Bracket
Side
Pass. Side Upper
Driver Side Wing
Upper Bracket
Pass. Side
Driver Side Upper Bracket
Lower Filler
Panel
Pass. Side
Upper Bracket
Side
Driver Side

Lower Bracket Pass. Side Lower

Filler Panel

REAR OF VEHICLE Pass. Side PASSENGER SIDE

Lower Bracket

Product Mounting Disclaimer

Gamber-Johnson is not liable under any theory of contract or tort law for any loss, damage, personal injury, special, incidental or consequential damages for personal injury or other damage
of any nature arising directly or indirectly as a result of the improper installation or use of its products in vehicle or any other application. In order to safely install and use Gamber-Johnson
products full consideration of vehicle occupants, vehicle systems (i.e., the location of fuel lines, brake lines, electrical, drive train or other systems), air-bags and other safety equipment is
required. Gamber-Johnson specifically disclaims any responsibility for the improper use or installation of its products not consistent with original vehicle manufactures specifications

and recommendations, Gamber-Johnson product instruction sheets, or workmanship standards as endorsed through the Gamber-Johnson Certified Installer Program.

© Copyright 2026 Gamber-Johnson, LLC 22
If you need assistance or have questions, call Gamber-Johnson at 1-800-456-6868 paAP

1/8



ITEM|QTY| PartNo DESCRIPTION
| 1 [7160-1982|WINDOW ASSEMBLY
2 |1 21871 |MAIN BARRIER
3 |1 21873 |[TOP FILLER PLATE
4 1 21874 |D.S POLY WING
5 |1 21875 |P.S. POLY WING
6 | 1 21879 |D.S. LOWER WING
7 |1 21881 |P.S. LOWER WING
8 |1 21904 |P.S. LOWER MOUNTING BRACKET
9 |1 21913 |P.S. UPPER BRACKET VEHICLE SIDE
10 | 1 21917 |D.S. LOWER MOUNTING BRACKET
1111 21918 |DS UPPER BRACKET VEHICLE SIDE
12 | 1 21919 |P.S. UPPER BARCKET
13 | 1 21920 |D.S. UPPER BRACKET
14 | 1 [7120-1187[HARDWARE BAG - WINDOW ASSEMBLY
15 | 1 17120-1247|HARDWARE BAG - DODGE DURANGO CARGO PARTITION

REAR OF VEHICLE

FRONT OF VEHICLE

2/8



1.Remove all interior trim from the C-pillar to the rear
of the vehicle. Remove both cargo storage tubs. Do
not remove the OEM vinyl floor.

2. Cut the vinyl floor as shown in Fig 1 (6" wide and
1.5" over from OEM cutout). Repeat process for
opposite side of the vehicle.

3. Install both LOWER MOUNTING BRACKETS (ltem

& ) using (1) 1/2" bolt each.See Fig 2.

J/: ) 4 |
4

&
30 a

Fig 2.

4. Remove the seat belt fastenser outlined on the
right, then place UPPER BRACKET VEHICLE

SIDES (Items @ & @ ) against the frame

and reinstall the bolts. Repeat this process on the
oposite side of the vehicle. (Driver and passenger
parts labled with a "D" and "P", respectively)

3/8



DRIVER SIDE

PASSENGER SIDE

5. Cut the upper C-pillar trim for both the driver and passenger side as shown above.

4/8



6. Reinstall upper C-pillar trim panels.

Passenger Side Driver Side




8. Trim the forward most floor panel as shown below. Using the third formed pocket to the left and right of
the center line of the part as a guide.This provides clearance for the Lower Brackets

9. Reinstall the floor panels. The LOWER BRACKETS might need to be loosened to install the floor panel
piece shown above.

10. Install MAIN BARRIER (item @ ) using (8) of the 3/8" bolts and washers, as outlined below.

6/8



11. Attach the WINDOW ASSEMBLY (item @ ) to the MAIN BARRIER using the supplied 1/4-20

hardware from the hardware bag.

AVAVAY

<]
J

e
R

12. Then attach the UPPER BRACKETS (items @

and @ ) to the already installed brackets using four

1/4-20 bolts and washers, as shown to the right.

13. Attach the UPPER VEHICLE BRACKETS to the
WINDOW ASSEMBLY using the same 1/4-20 bolts,
nylok nuts and four washers (placing washers

between the bolt and window assembly and nut and

upper bracket).

Passenger Side

7/8



14. Install LOWER FILLER PANELS (ltems @ and @ ) using (6) #10 washers and #10 nylok nuts.

15. Then attach the UPPER FILLER PANEL (ltem @ ) using (4) #10 washers and #10 screws, as

shown below.

Driver
side

Passenger
side

INSTALLATION IS COMPLETE 8/8



